
Industrial de Valvulas, S.A. de C. V 
A v  de La Industria Lote 16 Fracc. Industrial El Trebol 
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(Numero) N u m b e r  
(Fecha) Date  

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLDWíNG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAlO FUE DISEÑAW. FABRICAD3 Y PROBADO DE ACUERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN LINO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 
API 599 

- VALVE INSPECTION AND TESTING 
- METAL PLUG VALVES - FLANGED, THREADED AND WELDING 

ANSlB16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES - ~ ~ ~ ~ 

ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

Part No. AC041A08MAA8300000 
( C a i g o )  

Descriot ion 4" Fig. 5202 F UT WCB, API TRIM No.8 830000 
- ~~~~~.~~~~ ~ 

DcscnpciJn CAST STEEL C.\TE VAL\'€ 150 CLAhS 
(\'.4LVCLACOMPUERT.i DE ACERO FUNDIDO CL.\SE 150) 

VALVE WTB LOW EMISSION CONTROL (Y) PPM'S MAX.1 (VALVULA SUMMISTMDA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (Y) PPM'S MAX.) ) 

API 6D 
API 600 

- PlPFl I \ k  \ \ l . \  ES - CATE PLIG BALL ASDCllCCK 
l .  l .  A L \  ES FLAUGED .A\D \\ ELDl\G ENDS 

ANSl B16-11 - FORGED FITTINGS, SOCKET - WELDMG AND THREADED 
API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED. 

WELDING AND EXTENDED - BODY ENDS 

I H Y D R O S T A T I C  (PSI) I 450 

450 
(HIDROSTATICA) N A l  

P N E U M A T I C  (PSI) I 80 80 
(NEUMhTkA) 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

MECHANICAL TESTS (PROP. E C A M W )  

TENS YlELD ELG RED BHN 

m1 KPSl % % 
C W ~ ,  ~ S T  2ND 3RD AVG 

77.14 49.59 3 4  5 4  157  

73.80 42.63 2 5  5 2  1 6 8  

101.06 68.58 2 5  4 3  270  

C H E M I C A L  C O M P O S I T I O N  (Yo) COMPOSICI~N QUIMICA (%) . 
ITEM HEAT NO. MATERIAL 

(PARTE) (COLADA) (ASTMl 
BODY m 4 2 6 7  ASTM A-216NCB 

CUERPO 

BONNET WH27236 ASTMA-216NCB 
BONEIE 

WEDGE D2477 ASTMA-2171~~1s 

C M n  P S Si N i  V C r  M 0  C U  C b  
0.194 0.912 0.028 0.021 0.455 0.010 0.037 0.055 0.040 0.005 0.375 

Nomializated lo (NomUirado a) 930 Temer lo (Ternole a) 650 Cooled in air. (E&ado en a¡-.) 
0.201 0.912 0.029 0.020 0.419 0.011 0.032 0.008 0.022 0.002 

Nomlizated to MomPlizado al 930 Temer to (Tcmle al 650 Cwled Ui air. (Enlikda en aire.) 
0.120 0.830 0.030 0.018 0.940 0.700 12.590 0.025 0.052 0.001 


